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Job No.:  2303-09-0561
Date: 4-6-2023

] Cust. PO#:  Verbal-Lance

Description: 4 Samples:
1 1/4” Dia. x 7” Long Threaded Screw/Collar
3" High House Jack
57 High House Jack
7’ High House Jack

----------------------------------------- TEST RESULTS  --==-=====snsmmmmmms s

Customer Reqs: Proof to 20,000 lbs

Description Results

1 1/4” Threaded Screw/Collar  Proof loaded to 20,300 Ibs; Held for 30 seconds
Load Test: Failure occurred at 55,000 Ibs, then screw started to bend. Threads
did not strip; Stopped at 112,000 Ibs.

3’ High Tube/Plate Proof loaded to 21,000, held for 30 seconds; no change in diameter or length.
5" High Tube/Plate Proof loaded to 20,000 1bs; no change in diameter.
7’ High Tube/Plate Proof loaded to 20,000 1bs; no change in diameter.

The above conforms to requirements listed.
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This report represenis Tensile Testing interpretation of the results obtained from the test and IS not 1o be construed as a guaraniee
or warranty of the condition of the materials tested. The results reported relate only to the items tested. Tensile Testing shall not be
held liable for misinterpretation of conditions, loss, damage, injury, or death arising from or aftributable to delay preceding a test or
subsequent to performance of a lest. Unless otherwise noted, all testing reported herein was performed al room temperature. All
work was performed in accordance with TTML QA Manual Rev E, dated 01/01/2019.





